

Request Date and Time: 24-May-26
Result Date and Time: 5-Jun-26
Methode Test: ME-02-MAD

Sample Kind: Stone
Company Name: Rasha Gostaran Sharif
Job No. 1405-1483
Lab Name: Zarazma Mineral Studies Co
Final Approval: Saleh Sobhdel -MD



آزمایشگاه معتمد اداره محیط زیست

آزمایشگاه معتمد اداره استاندارد

دارای گواهینامه iso 17025:9001

واحد منتخب معدنی سال ۹۳

توجه : نتایج فقط بازگو کننده نمونه ارسالی به آزمایشگاه می باشد.



CERTIFICATE OF ANALYSIS

1405-1483

1405-1483

Element	Ag	Al	As	Ba	Be	Ca	Cd	Ce	Co	Cr	Cu	Fe	K	La	Li	Mg	Mn	Mo	Na	Ni
Unit	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm
DL	0.5	100	0.5	5	1	100	0.1	1	1	1	1	100	100	1	1	100	5	0.5	100	1
Method	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02
INDUSTRIAL NO 1	<0.5	<100	5.6	<5	<1	588	0.26	2	<1	6	1	118	1001	1	51	174	<5	0.79	>10%	<1

Request Date and Time: Request Date and Time: 24-May-26

Sample Kind: Stone

Company Name: Rasha Gostaran Sharif
Al Madar Al Thahabi Al Mutamayez Trading L.L.C

Result Date and Time: Result Date and Time: 5-Jun-26
Methode Test: Methode Test: ME-02-MAD

Job No. 1405-1483
Lab Name: Zarazma Mineral Studies Co

Final Approval Saleh Sobhdel -MD



آزمایشگاه معتمد اداره محیط زیست

آزمایشگاه معتمد اداره استاندارد

دارای گواهینامه iso 17025:9001

واحد منتخب معنی سال ۹۳



توجه : نتایج فقط بازگو کننده نمونه ارسالی به آزمایشگاه می باشد.

CERTIFICATE OF ANALYSIS

1405-1483

1405-1483

Element	P	Pb	S	Sb	Sc	Sr	Th	Ti	U	V	Y	Yb	Zn	Zr
Unit	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm
DL	10	1	50	0.5	0.5	2	5	10	5	1	0.5	0.2	1	5
Method	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02	ME-02
INDUSTRIAL NO 1	<10	11.6	748	0.5	<0.5	11	<5	<10	<5	1	<0.5	0.2	4	<5